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TEFDI I (1) ROTARY KNIFE COMPONENTS (1)
T:J Pzﬁ—:%l\jllo‘ 4R DESCRIPTION %ﬁ%
1 10053271 [¥I45 7)2 KNIFE 3
2 10052435 V145 7] KNIFE 4
3 10052448 |14 T AR PRESS PLATE 1
4 10009483  [SM9/64” X 4042%] SCREW SM9/64” X 40 1
5 10052431 [ JIFF KNIFE BAR 1
6 10005295  [M4 X 542%] SCREW 1
7 10027752 [ BFFF5E GUIDING BLOCK 2
8 10003647  [SDM10UU%H & BEARING 2
9 10052378 [legris 319904194444k JOINT 4
10 10052469 | fL_KMGPM16-75 AIR CYLINDER 1
11 20020349 | JiE JJ FH L MOUNTING PLATE 1
12 10003164  [M5X 16424] SCREW M5 L=16 4
13 10052421 | V1 7J 4 Bh AR AUXTLTARY PRESS FOT 1
14 10013883 M5 X 12824] SCREW M5 L=12 4
15 10052446 |JJFF FE& BUSHING 1
16 10052447 ) J] gt e 2 pe WASHING 1
17 10052429 V)71 ligk e B4 UPER BUSHING 1
18 10014441 (M4 X 642%] SCREW M5 L=6 1
19 10052425 | &R 3 23R SENSOR MOUNTING PLATE 1
20 10052943 |44 ks SENSOR 1
21 10000984  |424] SCREW M3 L=9.5 1
22 10003164 (M5 16424] SCREW M5 L=16 4
23 10012318 |54 SPRING WASHING 4
24 10000260 |5. 248 WASHING ®5. 2 4
25 10052450 | i@ A2 e BACKSTAND 1
26 10024986  [FHL MOTOR 1
27 10009187  [M6 X 81Z%] SCREW M6 L=8 2
28 10052432 [l V171 E3h ke DRIVING GEAR 1
29 10009187  [M6 X 81Z2%] SCREW M6 L=8 2
30 10052433 e U171 NS ke DRIVEN GEAR 1
31 10052430 | VI JJies e £ BUSHING 1
32 10003399 M4 X 8#24] SCREW M4 1=8 1
33 10052422 W A e R MOUNTING PLATE 1
34 10052424 W R RS JOINT 1
35 10041875 [#24TMAX 3 SCREW M4 L=3 2
36 10052434 |5E 7] FIXED KNIFE 1
37 10002881  [M4 X 8#2%] SCREW M4 L=8 2
38 10052426 | 5E T PLATE 1
39 10052427 |z 7 JRE i 5 2% FIXED BUSHING 1
40 10013590 [SM11/64” X 404247 SCREW SM11/64” X 40 2
41 10052428 ) 71 lig# pe ROTARY BASE 1
42 10002952  |M5H2 &} NUT 1
43 10055943 | £ IR AS KN R E] SCREW 1
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BERE V) TIHAE (2)

ROTARY KNIFE COMPONENTS (2)

rifl Pﬁia 2K DESCRIPTION %lf
44 10052451 [ JJFF#48t BOLCK 2
45 10053548 | JIFFHE Pl SLIDER GROOVE 1
46 10001033 [M3 X 10#24] SCREW M3 L=10 1
47 10027307 |4 WASHING 2
48 10050541 [4#24TSM 3/16” X 28 SCREW SM 3/16” <28 2
49 10052442 | JIFF9R5hE DRIVING ARM 1
50 10003001 |M3 X 10824T SCREW M3 L=10 1
51 10012830 [6.2X10. 3% 1. 234 WASHING 1
52 10052438 [V)7) &R LINK 1
53 10027303 |W24T SCREW 1
54 10052443 | JJFFATFRAEAT LINK 2
55 10052437 |[$TIEFFA LINK A 1
56 10052457 | filir sR4T SCREW 1
57 10052459 |424T SCREW 1
58 10052458  |4iihrig4] SCREW 1
59 10052463  |%ifir 24T SCREW 1
60 10052436 | TIEFTB LINK B

61 10000212 8. 554 WASHING 8.5 1
62 10052444 |2 3AB5THE ROD 1
63 10009654 (4418 6 E-RING 6 2
64 10052461 | AT L4 PIN 1
65 10052455 | VIJI3FH Sk JOINT 1
66 10052460  [3EFT4Y PIN 1
67 10009654 (448 6 E-RING 6 2
68 10052445 {2 T1AT LINK 1
69 10052458 [ fillir iR%T SCREW 1
70 10052378 |[legris 319904194 #::3k JOINT 2
71 10052470 [ {L_KCQ2D20-15DM ATR CYLINDER 1
72 10052454 |1 JIH& <AL e MOUNTING 1
73 10011644 [M5 X 13824] SCREW M5 L=13 2
74 10003399 (M4 X S#Z4T SCREW M4 1=8 2
75 10002954 |34 4 WASHING 4 2
76 10052453 |3EFF LINK 1
77 10052472 |NSK 60/3277%h7K BEARING 1
78 10052452 (D171 Co%e ECCENTRIC GEAR 1
79 10009187 (M6 X 8#24] SCREW M6 L=8 2
80 10052449 | P44 Rl BLANCER 1
81 10009187 (M6 X 8#24] SCREW M6 L=8 2
82 20018781 |33 PLATE 1
83 20018784 | V1 JJ5R ) Ja BASE 1
84 10001033 (M3 X 10424 SCREW M3 L=10 1
85 20018783 |3&#K1 PLATE 1
86 10009779 [60027ZNR 41K BEARING 6002ZZNR 1
87 10014441 (M4 X 642%T SCREW M4 L=6 1
88 20018783 |31 PLATE 1
89 20018782 |36 H2 PLATE 1
90 10009779  [60027ZZNR%Hi & BEARING 6002ZZNR 1
91 10014441 (M4 X 642%T SCREW M4 L=6 1
92 10053549 (4] 714l i H AL SERVO MOTOR 1
93 10000260 |5. 248 WASHING ®5. 2 4
94 10012318 [54p8 SPRING WASHING 4
95 10003164 |M5 X 16124T SCREW M5 L=16 4
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